

TEST CERTIFICATE N. 231.W.2011.475.EN.01

References: 2006103-01, 02, 2009021-01, 2012020-01, 2102075-01-Ci

PRODUCT: TRIM OFFICE CHAIR



COMPANY: ACTIU BERBEGAL Y FORMAS, S.A.
Parque Tecnológico ACTIU
Autovia CV-80, Salida Onil-Castalla
03420 CASTALLA - Alicante - SPAIN
www.actiu.com

TEST: Compliance with the following standard:
BS 5459-2:2000+ A2:2008 Specification for performance requirements and tests for office furniture. Part 2: Office pedestal seating for use by persons weighing up to 150kg and for use up to 24 hours a day, including type-approval tests for individual components.

RESULT: Satisfactorily complies with the specifications set by the standard BS 5459-2:2000 + A2: 2008 in the following tests, apply to the model:

TEST	RESULT
A.5.1. Fore-and-aft safety (120 000 + 380 000 cycles)	CORRECT
A.5.2. Seat impact (drop height= 350 mm, Impactor mass = 25 Kg)	CORRECT
A.5.3. Back impact (drop height = 330 mm, 48°, Impactor mass = 6,5 Kg)	CORRECT
A.5.4. Drop (h=10°, 10 times)	CORRECT
A.5.5. Side-to-side safety (Fv=1200N, at a 50 mm from the side edges, n= 250000 cycles)	CORRECT
A.6. Stability (A.6.2.1.1. Forward overturning for all chairs, A.6.2.2. Sideways overturning for armchairs, A.6.3.1. Rearward overturning, A.6.3.2. Accidental rearward overturning, A.6.4. Rearward overturning of tilting and reclining chairs)	STABLE
A.7.2. Arm sideways static load (F _{H outward} = 600N, n= 10 times)	CORRECT
A.7.3. Arm downward static load (F _{V downward} =1200N, n=10 times)	CORRECT
A.7.4. Arm impact (drop height = 330 mm, 38°, 10 times)	CORRECT
A.7.5. Chair swivelling (Turn test) (Fv=1200N, Rotation of the seat through an angle of 45° relative to the base and back again, n = 100000 cycles)	CORRECT
A.7.6. Seat height adjustment test (Fv=1200N, n= 10000 cycles)	CORRECT
A.7.8. Durability of controls (Load on the control levers: 100N, n= 10 times)	CORRECT
A.7.9. Locking device fatigue (n= 500000 cycles)	CORRECT

Paterna, March 1, 2021

P.A.




Signed: José Emilio Nuévalos
Furniture and Products Laboratory
Head of Section

This certificate only refers to the samples tested by the AIDIMME laboratory.

The particular results of the tests are described in technical reports N. Nº 231.I.2102.095.ES.01 dated on 22/02/2021.

AIDIMME is a member of INNOVAWOOD, the European Innovation Network for the Forestry, Wood and Furniture Industry, among whose members they are: BRE-CTTC (United Kingdom), COSMOB (Italy), DTI (Denmark), FCBA (France), ITD (Poland), SHR (Netherlands), RISE (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), WKI (Germany)